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ZUr Ze rtiﬁZieru ng schwer entflammbar nach USA-Norm NFPA/701

Stoff  « atlanta Farb-Nr.671...

Zertifikat-Nummer 178687

Bestdatigung  Die Firma erfal bestéatigt, dass dieser Qualitt das Zertifikat 178687 zugrunde liegt.

Jorg Erler
Geschaftsfiihrer

erfal steht fur Qualitdt Made in Germany.

Um eine lange Lebensdauer unter Wahrung der urspriinglichen Produkteigenschaften zu gewahr-
leisten, sollten Sie die mitgelieferten Pflege- und Reinigungsmdglichkeiten unbedingt beachten.
Bei Fragen zur Pflege unserer Stoffe melden Sie sich bitte bei:

erfal GmbH & Co. KG
Gewerbering 8
D - 08223 Falkenstein

Fon +49 (0) 3745750 0

Fax +49 (0) 3745 750 299
info@erfal.de

www.erfal.de
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Test Repart Ne.: 178687 . Date: July 24, 2003

SAMPLES SUBMITTED BY CLENT AS: Two (2) Rolls

1) Blackout
2} Lo Gsin
DATE OF RECEIPT: July 22, 2003
TESTING PERIOD: Juty 238, 2003
TESTS REQUESTED: Flame Propagation of Textiles and Films
TEST RESULTS: Plaaze refer to the following pages
CONCLUSION: The submitted samples were found Lu meet the requirements

of NFPA 701-1899 Test Mathod 1.
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Dln. 67/24/03
Poge: 20f3
RESULTS; o— —— el ity
L Frepag L Ol I RXT s Ml
Fﬂ Pﬂamﬂuﬂ Auocluiun $TD. 701/1888-Test Mothod 1
Conditioning: 220°F = §°F oven for 30 ninutes
Sample: Blackout
Origioal wt, Post wt, Anes Flame Regidues We, Less
grama) (grama) {sacunds) (seconds) {pereent]
28.1 2.7 0.0 0.0 15.7
28.0 238 a0 0.0 15.0
n.o 23.? 0-0 O.D 15!4
B4 24.3 0.0 0.0 14.4
28.2 239 0.0 0.0 15.7
28.3 23.9 0.0 0.0 15.5
28.4 241 0.0 0.0 15.1
28.4 24.2 0.0 0.0 14,0
28.2 24.0 0.0 0.0 14.%
28.8 281 0.0 0.0 128
AVE Q.0 14.9
3*STDEV 2.4
AVG+3ISTDEV 17.32
Roquiromonta: Average weight lass shall not be fmore than 40% and ony individual spwcimen shail
not exceed the mean vglye plus thite standard deviwtions.
Flamming Fragmenis
Or Residucs; Mmmummmhﬁmddﬁ tooter for mora than an

sversge of two seconds per specimen for the sample of 10 epseimens.
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Date: 07/24/03
Fagel el 3
IEII.ILTB: o — = . —
Fixme Propageton of Textilas And Fios
National Fire Proteclion Associntion §TD. 701/1988-Test Method 1
Conditioning: 220°F + B°F oven for 30 minutes
Sample: Lo Gain
Qriginal wi, Postwt, Alter Flame Besidues We o=y
(grama) {grama) (reconds) {3econds) (percenil)
29.1 263 0.0 0.0 131
28.5 238 0.0 0.0 16.1
20.% 24.6 0.0 0.0 140
28.6 22.6 0.0 0.0 2.3
284 23.4 0.0 0.0 176
20.% 24.7 0.0 0.0 13.3
286 22.0 0.0 0.0 22.8
28.9 23.0 0.0 0.0 20.4
1..'-'- 33-7 'o-o °|° 1 H‘i"
28.7 248 0.0 0.0 130
AVG 0.0 168
3*STOEV 10.8
AVGLISTDEV 27.6
Requiremonts: Average weight loss shall not be more than 40% nnd sny Individual specimen shiall
not exceed the mean value plus three sandard deviations,
Flamming Fragments _
Or Residues: Sinll not contnue to flame ofter resthing the floor of the testor for more than un

aversge of two seconds por gpecimen for the sample of 10 speciment.

*~End of Report™



